
 
 
 
 

AGENDA
 

Regular Council Meeting
 

March 23, 2021
6:00 pm

Video Conference
Click the following link:

https://www.youtube.com/channel/UCzuUpFqxcEl8OG-dOYKteFQ
Pages

1. CALL TO ORDER

2. DECLARATIONS OF PECUNIARY INTEREST

3. AMENDMENTS AND APPROVAL OF AGENDA

RECOMMENDATION
THAT the March 23, 2021 regular Council meeting agenda be accepted as
presented.

4. PUBLIC INPUT PERIOD

(Public input received by the Clerk's Department prior to 4:30 pm on the day of
the meeting will be read aloud by the Mayor during this portion of the agenda.
Submissions will be accepted via email at clerksoffice@town.stmarys.on.ca or in
the drop box at Town Hall, 175 Queen Street East, lower level.)

5. DELEGATIONS, PRESENTATIONS, AND PUBLIC MEETINGS

5.1. Ontario Clean Water Agency re: 4th Quarter Reporting 9

RECOMMENDATION
THAT the delegation from Ontario Clean Water Agency regarding fourth
quarter reporting be received.

6. ACCEPTANCE OF MINUTES



6.1. Regular Council - March 9, 2021 30

RECOMMENDATION
THAT the March 9, 2021 regular Council meeting minutes be approved
by Council and signed and sealed by the Mayor and the Clerk.

6.2. Special Council - March 16, 2021 42

RECOMMENDATION
THAT the March 16, 2021 special Council meeting minutes be approved
by Council and signed and sealed by the Mayor and the Clerk.

7. CORRESPONDENCE

7.1. Ministry of the Solicitor General re: Fire Safety Grant 45

RECOMMENDATION
THAT the correspondence from the Minister of the Solicitor General
regarding fire safety grant funding be received; and

THAT Council consider By-law 32-2021 authorizing the Mayor and the
Clerk to enter into the associated agreement.

8. STAFF REPORTS

8.1. Public Works

8.1.1. PW 25-2021 March Monthly Report (Public Works) 47

RECOMMENDATION
THAT PW 25-2021 March Monthly Report (Public Works) be
received for information.

8.1.2. PW 18-2021 Annual Water Summary Report 51

RECOMMENDATION
THAT Council receive report PW 18-2021, Annual Water
Summary Report as information; and

THAT Council acknowledge receipt of the 2020 Annual Water
Summary Report for the Town of St. Marys Water Supply and
Distribution System.

Page 2 of 227



8.1.3. PW 19-2021 Annual Wastewater Summary Report 97

RECOMMENDATION
THAT PW 19-2021, Annual Wastewater Summary Report be
received for information.

8.1.4. PW 20-2021 Drinking Water Quality Management System
Update

130

RECOMMENDATION
THAT PW 20-2021, Drinking Water Quality Management
System Update report be received for information.

8.1.5. PW 21-2021 Sole Source Request for Water Tower
Maintenance

156

RECOMMENDATION
THAT PW 21-2021, Sole Source Request for Water Tower
Maintenance Works report be received; and

THAT Council approves a sole source of recommended water
tower upgrades work to Landmark Municipal Services as a
continuation of the maintenance and inspection program
completed on the water tower in 2020.

8.1.6. PW 22-2021 Sole Source Sewage Pump Station Designs 159

RECOMMENDATION
THAT PW 22-2021, Sole Source Sewage Pump Station
Designs report be received; and

THAT Council approves a sole source of this work to B.M. Ross
and Associates Ltd. for a proposed cost of $26,500.00;
excluding HST and contingencies; and,

THAT Council approve a 10% contingency value to this project
to be administered by staff as required.

Page 3 of 227



8.1.7. PW 23-2021 Biosolids Electrical and Control System
Replacement

162

RECOMMENDATION
THAT PW 23-2021, Biosolids Electrical and Control System
Replacement report be received; and

THAT Council approves a sole source for the works to Alpha
Laval Inc. as a result of propriety systems; and,

THAT Council authorize the unbudgeted amount of $50,000.00,
inclusive of HST and contingencies to be funded through
wastewater reserves.

8.1.8. PW 24-2021 Inflow and Infiltration Pilot Program 166

RECOMMENDATION
THAT PW 24-2021, Inflow and Infiltration Pilot Program report
be received; and

THAT Council approve the development of an eavestrough
disconnection rebate program of $50.00 per eligible downspout
disconnection up to a maximum of $200.00 per property for the
2021 pilot program; and,

THAT Council approve the development of a sump pump
disconnection rebate program of up to $350.00 per eligible
disconnection for the 2021 pilot program; and,

THAT Council approve the development of a foundation drain
disconnection rebate program of up to $2,500.00 per eligible
disconnection for the 2021 pilot program; and,

THAT Council allocate approximately $75,000.00 of the
program funding to the rebate program in 2021 to be
administered on a first come, first served basis contingent on
remaining program funds.

Page 4 of 227



8.1.9. PW 26-2021 James Street North Cost Sharing Agreement 172

RECOMMENDATION
THAT PW 26-2021 James Street North Cost Sharing
Agreement report be received; and

THAT Council consider By-Law 34-2021 and authorize the
Mayor and Clerk to sign the associated agreement.

8.2. Administration

8.2.1. ADMIN 12-2021 March Monthly Report (Administration) 190

RECOMMENDATION
THAT ADMIN 12-2021 March Monthly Report (Administration)
be received for information.

8.3. Building and Development Services

8.3.1. DEV 10-2021 March Monthly Report (Building & Development) 193

RECOMMENDATION
THAT DEV 10-2021 March Monthly Report (Building &
Development) be received for information.

8.4. Community Services

8.4.1. DCS 10-2021 March Monthly Report (Community Services) 197

RECOMMENDATION
THAT DCS 10-2021 March Monthly Report (Community
Services) be received for information.

8.5. Corporate Services

8.5.1. COR 16-2021 March Monthly Report (Corporate Services) 201

RECOMMENDATION
THAT COR 16-2021 March Monthly Report (Corporate
Services) be received for information.

Page 5 of 227



8.5.2. COR 17-2021 Finance Annual Reports 205

RECOMMENDATION
THAT COR 17-2021 Finance Annual Reports report be received
for information.

8.6. Fire and Emergency Services

8.6.1. FD 03-2021 March Monthly Report (Emergency Services) 209

RECOMMENDATION
THAT FD 03-2021 March Monthly Report (Emergency Services)
be received for information.

8.6.2. FD 04-2021 Fire Radio and Dispatch Services RFP 215

RECOMMENDATION
THAT FD 04-2021 Fire Radio and Dispatch Services RFP
report be received; and

THAT Council approves the Fire Dispatch RFP award to the
Owen Sound Emergency Communications Centre; and

THAT Council consider By-law 33-2021 and authorize the
Mayor and Clerk to execute the respective Fire Dispatch
Service Agreement with Owen Sound Emergency
Communications Centre.

8.7. Human Resources

8.7.1. HR 03-2021 March Monthly Report (Human Resources) 219

RECOMMENDATION
THAT HR 03-2021 March Monthly Report (Human Resources)
be received for information.

9. EMERGENT OR UNFINISHED BUSINESS

10. NOTICES OF MOTION

Page 6 of 227



11. BY-LAWS

RECOMMENDATION
THAT By-Laws 32-2021, 33-2021 and 34-2021 be read a first, second and third
time; and be finally passed by Council and signed and sealed by the Mayor and
the Clerk.

11.1. By-Law 32-2021 Agreement with the Minister of the Solicitor General 223

11.2. By-Law 33-2021 Agreement with Owen Sound Emergency
Communications Centre

224

11.3. By-Law 34-2021 Amend By-law 111-2020, Agreement with Thames
Crest Development Corp.

225

12. UPCOMING MEETINGS

*All meetings to be live streamed to the Town's YouTube channel

April 13, 2021 - 6:00 pm. Regular Council

April 20, 2021 - 9:00 am, Strategic Priorities Committee

April 27, 2021 - 6:00 pm, Regular Council

13. CLOSED SESSION

RECOMMENDATION
THAT Council move into a session that is closed to the public at _____pm as
authorized under the Municipal Act, Section 239(2)(f) advise that is subject to
solicitor-client privilege, including communications necessary for that purpose.

13.1. Minutes CLOSED SESSION

13.2. LPAT 665 James Street North Case Management Update

14. RISE AND REPORT

RECOMMENDATION
THAT Council rise from a closed session at _____ pm.

Page 7 of 227



15. CONFIRMATORY BY-LAW 227

RECOMMENDATION
THAT By-Law 35-2021, being a by-law to confirm the proceedings of March 23,
2021 regular Council meeting be read a first, second and third time; and be
finally passed by Council and signed and sealed by the Mayor and the Clerk.

16. ADJOURNMENT

RECOMMENDATION
THAT this regular meeting of Council adjourns at ______ pm.

Page 8 of 227



  

                  Town of St. Marys Wastewater 

Operations Report  

                     2020 

FOURTH QUARTER 
 
 
 
 
 
 
 
 
 
 
 
 
 

                 Submitted by:   

Ontario Clean Water Agency 

    Date: January 1 – December 31, 2020 
 

 

 

 

 

 

Page 9 of 227



Page 2 of 12 
 

Facility Description 

Facility Name:                             St. Marys Wastewater Treatment Plant & Collection System 

Senior Operations Manager:                     Adam McClure 519-284-1354 

Business Development Manager:            Jackie Muller   519-643-8660 

Facility Type:                   Municipal 

Classification:                Class 3 WWT & Class 2 WWC 

Environmental Compliance Approval:      ECA #4934-AH9598 Issued February 24, 2017 

 

Service Information 

Population Serviced:                       7,200 

  

 

Capacity Information 

Total Design Capacity:                       5,560 m3/day 

 

 Design 

Values 

2016 Flow 

Data 

2017 Flow 

Data 

2018 Flow 

Data 

2019 Flow 

Data 

2020 Flow 

Data 

Average Daily 

Flow (m3/d) 
5,560 3,986.99 4,228.26 4,373.87 4,416.46 4,112.89 

% of Average 

Daily Design 

Flow 

- 72% 76% 79% 80% 74% 

 

 

 

Design Flow 

(m3/d) 

2020 

Average 

Daily 

Flow 

(m3/d) 

2020 % 

Capacity 

2020 

Maximum 

Daily Flow 

(m3/d) 

2020 

Design 

Peak 

Flow 

(m3/d) 

2020 % 

Peak 

Capacity 

January 5,560 6,162.71 110 17,885 14,250 126 

February 5,560 4,421.31 79 5,970 14,250 42 

March 5,560 5,383.71 97 8,325 14,250      58   

April 5,560 4,514.37 81 5,793 14,250 41 

May 5,560 4,027.45 72 5,101 14,250 36 

June 5,560 3,514.93 63 4,207 14,250 30 

July 5,560 3,216.35 58 3,712 14,250 26 

August 5,560 3,493.55 63 4,354 14,250 31 

September 5,560 3,318.87       60 3,843 14,250 27 

October 5,560 3,481.77 63 4,078 14,250 27 

November 5,560 3,685.30 66 5,070 14,250 36 

December 5,560 4,134.39 74 5,949 14,250 42 

Annual Average 5,560 4,112.89 74 - - - 

Maximum     17,885 - 126 

 

Operational Description: 
 

Treatment Process 

Raw sewage flows by gravity throughout the system to the wastewater treatment plant.  Where gravity flow 

is not possible due to elevation restrictions, raw sewage flows to one of the three pump stations. 

 

 

 

Page 10 of 227



Page 3 of 12 
 

Inlet Works: 

Sewage flows from the collection system and pump stations into the wet well through automatic bar screens 

then through a grit tank and comminutor, the grit is conveyed to a bin which is then sent to a landfill.  Sewage 

then flows by gravity to the anoxic tanks. 

 

Anoxic Tanks: 

Sewage is split between two circular tanks with submersible mixers. 

 

Aeration Tanks: 

Sewage enters an inlet chamber where flows are split to three distribution chambers which feed three 

aeration basins operating in parallel.  

 

Phosphorus Removal: 

Aluminum sulphate is added to the channel of the outlet of the aeration tanks in order to reduce the 

phosphorus. 

 

Secondary Clarifiers: 

Sewage is split in to four centre feed round clarifiers.  Waste activated sludge collected here can be 

transferred from the clarifiers to the aeration, anoxic tanks or waste activated equalization tanks. 

 

Disinfection and Discharge: 

Effluent passes through two ultraviolet banks containing a total of 112 lamps.  A sodium hypochlorite liquid 

feed system is provided for backup chlorination in the event of UV failure. 

 

Final effluent is discharged via pipe to a concrete structure on the bank of the Thames River. 

 

Sludge Handling: 

Waste activated sludge is transferred to one of the two sludge storage tanks on site.  Currently one of the 

storage tanks is out of service.  Digester supernatant can be directed to the aeration or anoxic tanks inlet. 

 

The sludge is dosed with polymer and passes through a rotary drum thickener prior to transfer to the 

sludge storage tank.  The sludge storage is the holding tank for the centrifuge.  The dewatered sludge 

produced by the centrifuge is then run through the Lystek process.  Sludge is mixed with potassium 

hydroxide in a heated mixing tank and processed.  Product from the mixing tank is pumped to a sludge 

storage tank equipped with an odour control system.  Sludge is then loaded to a tanker from an overhead 

fill pipe. 
CLIENT CONNECTION MONTHLY CLIENT REPORT 

 
Facility Name:  St. Marys Wastewater Treatment Plant & Collection System  

ORG#:  5520 

 

COMPLIANCE SUMMARY 
There were no compliance or exceedance issues identifiedin 2020. 

 

OCCUPATIONAL HEALTH & SAFETY 
The COVID-19 Pandemic Issue was corporately brought to the attention of all OCWA staff; precautionary 

protection measures were implemented at all facilities.  

- Additional PPE and supplies were sourced as applicable 

- The frequency of facility and vehicle cleaning and surface disinfection was increased. 

- Staff re-organization was implemented to meet social distancing requirements where applicable  

- Facility access to required contractors or delivery personal is closely monitored. 

 

There were no other health and safety issues reported in 2020. 

Page 11 of 227



Page 4 of 12 
 

INSPECTIONS 
The last MECP Inspection occurred on December 7, 2017. 

 

GENERAL MAINTENANCE & PLANT ACTIVITIES 
 

FIRST QUARTER 

January 

06: Fire extinguisher inspections. 

07: Replaced tubing for auto samplers. 

17: Replaced waterlines in TWAS building.  

21: Hetek on-site to replace H2S sensor and O2 sensor. 

27: Sommers generator bi-annual maintenance. 

 

February 

02: Queen Street PS – pulled pump #2 to remove rags; pump overloading. 

10: Issues with raw sewage pump #2. 

10: Check valve sent away to be prepared. 

21: Raw sewage pump #1 ground fault, sent pump away for re-build. 

 

March 

04: Repaired leaky conduit that was damaging Lystek control panel. 

13: Re-installed re-built raw sewage pump #1. 

24: Took clarifier #2 out of service and replaced caulking around wire plate. 

24: Repairs to RAS pump #2, out of service for repairs until March 25. 

25: Replaced main water valve in the aeration basement potable waterline. 

27: Troubleshoot centrifuge issues with supplier, all good. 

 

SECOND QUARTER 

April 

04: Blower building heater mount repair 

08: Drained, cleaned and inspected clarifier #4 

15: Drained, cleaned and inspected clarifier #3 

20: Lifting device inspections 

21: Queen St PS door painted  

21: Air de-fuser repair WAS tank T-308 

21: Anoxic tank mixer MX 303 cable replacement 

24: WAS tank T-309 mixer repair/maintenance  

29: Drum Thickener poly pump repair/maintenance 

  

May  

01: 4 Lystek Storage Lids replaced  

05: Fitting replacements on the drum thickener polymer mixer  

12: Gas sensor bi-annual calibrations 

12: Electric Steam boiler/ Gas steam boiler annual inspections  

19: Final effluent Weir repair 

21: Camera inspection 621 Queen St E  

25: Sewer flushing 621 Queen St E  

 

June 

02: Alum pump discharge hose replacement  

03: Drained, Cleaned and inspected clarifier #1  

04: Raw sewage building H2S and O2 sensor replacements  

10: Turbo blower health check  

Page 12 of 227



Page 5 of 12 
 

11: All facilities instrumentation calibrations  

22: Check valve replacement on the RAS building potable water line  

23: Steam boiler preheat tank water level float replacement 

25: Wet well conditions assessments at all SPS 

29: Lystek building smoke detector replacement  

29: UPS replacement CP-4 

29: Lystek building CP-7 communication issues    

 

THIRD QUARTER  

 

July  

06: Drum thickener motor replacement  

06: Queen St PS pulled pump #1 to remove rags from the impeller 

06: Queen St PS New generator alarm wire installed  

08: Clarifier #1 drive sandblasting and painting  

13: RAS pump #3 mechanical seal replacement  

20-31: Collection system manhole inspections  

23: Sanitary service cap 10 Thames Rd 

27: Aeration DO sensor calibration  

30: WAS building vacuum breaker replacement  

  

August  

04: Repaired aeration drain pump 

04-5: Drained aeration cell#2 and repaired piping  

05: Steam boiler water line repair  

06: Centrifuge polymer mixer bearing assembly replacement  

08: UPS replacement blower building  

12: WPCP power failure  

12: Lystek product pump 252 VFD repair  

13: Anoxic mixers relay replacement  

14: Motor replacement Lystek building  

17: Waterline removal to pump #2 RAS building  

20: Fire system testing  

21: Robinson St PS phone line repair  

24: KOH feed line repair  

28: Queen St PS- Replaced generator battery  

 

September 

03: Centrifuge feed pump drive repair 

09: Solenoid replacement on the water feed lines to TWAS pumps 250 and 251  

10: Clarifier chamber cleanout  

10: CP-1 Anybus repair   

14: Fire panel replacement Lystek building 

18: Aeration sprinkler line repair  

18: Clarifier chamber clean out  

21: Waterline repair to bar screen hopper  

21: Clarifier chamber clean out  

22: Solenoid replacement on the water feed line to the drum thickener  

28: Clarifier chamber clean out  

29: Clarifier chamber clean out  

30: Clarifier chamber clean out  

30: RAS pump #2 complete installation  

   

 

Page 13 of 227



Page 6 of 12 
 

FOURTH QUARTER  

 

October  

01: Clarifier chamber clean out  

02: Clarifier chamber clean out  

13: Repair to methane gas sensor  

16: RAS pump #1 coupler replacement  

16: Aeration building smoke detector replacement  

19: Queen St PS rebuilt pump #1 installed  

21: TWAS solenoid valve replacements  

21: Automatic startup installed on steam boiler chemical pump  

23: Waterline repair on main waterline to WPCP  

28: KOH pump diaphragm replacement  

 

November  

04: Lystek building water softener repair  

10: Gas sensor Bi-annual calibrations  

13: Gas boiler regulator repair  

25: Main hydro transformer replacement  

 

December  

09: Drum Thickener bearing, coupler motor and gear box replacement  

15: Centrifuge polymer pump replacement  

16: Alum pump replacement  

18: WAS splitter box replacement    

 

ALARMS/CALL-INS 
FIRST QUARTER 

January 

11: Robinson Street – High level alarm, made process adjustments at WPCP to accommodate high flows 

12: WPCP – High level alarm 

16: WPCP – Power outage 

 

February  

No Alarms/Call-ins 

 

March 

No Alarms/Call-ins 
 

SECOND QUARTER 

April 

No Alarms/Call-ins 

 

May 

No Alarms/Call-ins 

 

June 

20: WPCP- Power outage  

27: Industrial waste spill into collection system, operator on-site to ensure no WPCP upsets  

 

THIRD QUARTER  

July  

19: WPCP- Power outage  

24: Queen St PS- Power outage  

Page 14 of 227



Page 7 of 12 
 

August   

27: All facilities- power outage  

 

September 

11: Industrial waste spill into collection system, operator on-site to ensure no WPCP upsets  

 

FOURTH QUARTER  

October 

No Alarms/Call-ins  

 

November 

No Alarms/Call-ins  

 

December 

28: Industrial waste spill into collection system, operator on-site to ensure no WPCP upsets  

 

COMPLAINTS & CONCERNS 
June 26 an odor complaint was received for the WPCP from a new resident on Wilson Crt.   

July 07 an odor complaint was received for the WPCP from a resident on Thomas St. 

Aug. 01 an odor complaint was received for the WPCP from a resident on Thomas St. 

Aug 13 an odor complaint was received for the WPCP from a resident on Thomas St. 

 

PERFORMANCE ASSESSMENT REPORT 
The total raw flow for 2020 was 1,506,120 m3. The average daily flow in 2020 was 4,112.89 m3/day. 

 

 

 
 

 

0

50,000

100,000

150,000

200,000

250,000

Ja
n

Fe
b

M
ar

A
p

r

M
ay Ju
n

Ju
l

A
u

g

Se
p

O
ct

N
o

v

D
e

c

A
vg

To
ta

[...]
Trifluralin (ug/L) – TW1 1/06/2020 <MDL 0.02 45.00 No No 

Trifluralin (ug/L) – TW2A 1/06/2020 <MDL 0.02 45.00 No No 

Trifluralin (ug/L) – TW3 1/06/2020 <MDL 0.02 45.00 No No 

   
 

      

Vinyl Chloride (ug/L) – TW1 1/06/2020 <MDL 0.17 1.00 No No 

Vinyl Chloride (ug/L) – TW2A 1/06/2020 <MDL 0.17 1.00 No No 

Vinyl Chloride (ug/L) – TW3 1/06/2020 <MDL 0.17 1.00 No No 

   
 

      

Trihalomethanes – farthest point in the 

distribution system (ug/L) 

Running 

Annual 

Average 

17.5 100 No No 

HAA’s – Haloacetic Acids 

Running 

Annual  

Average 

5.525 80* No No 

 

*The MAC for HAA Total (based on a running annual average of quarterly results) came into effect on 

January 1, 2020. (80 mg/l) 

 

List any Inorganic or Organic parameter(s) that exceeded half the standard prescribed in Schedule 2 

of Ontario Drinking Water Quality Standards. Fluoride TW1, Fluoride TW 2A, Fluoride TW 3. 

 

 

Page 96 of 227



 

INFORMATION REPORT 

 

To: Mayor Strathdee and Members of Council 

Prepared by: Dave Blake, Environmental Services Supervisor 

Date of Meeting: 23 March 2021 

Subject: PW 19-2021 Annual Wastewater Summary Report 

INFORMATION 

To update Council regarding the recent completion of the 2020 Annual Wastewater Treatment Plant 
report and to summarize key aspects within the report for Council. 

RECOMMENDATION 

THAT PW 19-2021, Annual Wastewater Summary Report be received for information. 

BACKGROUND 

The Town is required to prepare and submit an annual report to the Ministry of Environment, 
Conservation and Parks (MECP) prior to March 31st of each year for the previous year’s facility 
operation. Each year this report is prepared by Ontario Clean Water Agency (OCWA) and submitted to 
the MECP on the Town’s behalf. 

REPORT 

In 2020, the St. Marys Wastewater Treatment Plant (WWTP) provided effective wastewater treatment. 
The following is a summary of information presented within the annual report: 

 The Annual Average daily flow was 4,113 m3/day, or 74% of the plant’s design rated capacity 
of 5,560 m3/day. This compares to 4,416 m3/day, or 79% seen in 2019. 

 The total flow treated at the plant in 2020 was 1,506,120 m3 compared to 1,609,721 m3 the 
previous year. 

 Flows treated by the WWTP were declined approximately 5% when compared to prior years. 

 Approximately 3,500 m3 of Biosolids were hauled from the facility and applied to agricultural 
lands or to storage in 2020 compared to 2,643 m3 the previous year. 

 Biosolids analysis continues to show that the Town is able to maintain requirements under its 
Canadian Food Inspection Agency (CFIA) fertilizer registration. 

 There were no primary or secondary bypass events which took place in 2020. 

 There were four (4) formal odour complaints with regards to plant operations received in 2020. 

o The Town is aware of odour issues associated with the WWTP that can occur from time 
to time and the Town has identified an odour control system replacement as part of a 
future upgrade at the facility. 

 Operational difficulties continued to be encountered in 2020 due to incoming effluent loadings. 

Page 97 of 227



 ECA Discharge limits were met at the facility in 2020. 

 No spills were encountered at the facility in 2020. At least three (3) industrial process spills to 
the collection system were encountered in 2020 that caused operational difficulties at the 
WPCP. 

SUMMARY & IMPLICATIONS 

There are no implications related to the submission and review of the 2020 Annual Report for the 
Wastewater Treatment Plant. Staff time allocated for the preparation and review of the report was 
allocated as part of the 2020 annual budget. 

STRATEGIC PLAN 

☒ Not applicable to this report. 

OTHERS CONSULTED 

Jed Kelly, Director of Public Works – Town of St. Marys 
Adam McClure, Operations Manager – Ontario Clean Water Agency 

ATTACHMENTS 

1. 2020 Summary Report for the Wastewater Treatment Plant 

REVIEWED BY 

Recommended by the Department 

_____________________________ _____________________________ 
Dave Blake, C.E.T. Jed Kelly 
Environmental Services Supervisor Director of Public Works 

Recommended by the CAO 

_____________________________ 
Brent Kittmer 
Chief Administrative Officer 

Page 98 of 227



ENVIRONMENTAL SERVICES 

408 JAMES STREET SOUTH,   P.O. BOX 998,   ST. MARYS,   ON      N4X 1B6 

T: 519-284-2340    •    F: 519-284-0902    •    E: dblake@town.stmarys.on.ca    •    www.townofstmarys.com 

2020 WASTEWATER SUMMARY REPORT 

TOWN OF ST. MARYS WASTEWATER TREATMENT AND COLLECTION 

JANUARY 1, 2020  THROUGH DECEMBER 31, 2020 

Page 99 of 227



ENVIRONMENTAL SERVICES 

408 JAMES STREET SOUTH,   P.O. BOX 998,   ST. MARYS,   ON      N4X 1B6 

 
T: 519-284-2340    •    F: 519-284-0902    •    E: dblake@town.stmarys.on.ca    •    www.townofstmarys.com 

FACILITY FACTS 

Facility: Anoxic/Oxic Biological Nutrient Removal (A/O BNR) 

System with Integrated Sludge Management 

ECA: 4934-AH9S98  (issued February 24, 2017) 

Design Capacity: 

Average Daily Flow: 5,560 m3/day 

Peak Daily Flow: 14,250 m3/day 

Facility Classification 

Treatment Plant: Wastewater Treatment 3 [WWT3] (Revised Sept. 7, 2017) 

Collection System: Wastewater Collection 2 [WWC2] 

Receiving Water: Thames River – North Branch 

 

 

 

Page 100 of 227



 

Wastewater Annual Summary Report 
Reporting Year - 2020 

 

3 | P a g e  
 

Table of Contents 
 

1.0 SYSTEM OVERVIEW ......................................................................................................................... 4 

2.0 SUMMARY OF MONITORING DATA ................................................................................................. 7 

2.1 Wastewater Monitoring ................................................................................................................ 7 

3.0 EFFLUENT QUALITY ASSURANCE ................................................................................................. 14 

4.0 MAINTENANCE ACTIVITIES [PLANNED / UNPLANNED] .............................................................. 15 

5.0 FUTURE ALTERATIONS .................................................................................................................. 15 

6.0 CALIBRATION AND MAINTENANCE PROCEDURES ..................................................................... 16 

7.0 BIOSOLIDS ...................................................................................................................................... 16 

8.0 BY-PASS, SPILLS OR ABNORMAL DISCHARGE ........................................................................... 16 

9.0 NOTICE OF MODIFICATIONS .......................................................................................................... 17 

10.0 REMOVAL RATES ........................................................................................................................... 17 

  

 

APPENDIX A  MONITORING DATA 

 

APPENDIX B  WMS REPORT 

 

APPENDIX C  LIMITED OPERATIONAL FLEXIBILITY (LOF) 

 

 

 

 

 

Page 101 of 227



 

Wastewater Annual Summary Report 
Reporting Year - 2020 

 

4 | P a g e  
 

1.0 SYSTEM OVERVIEW 

The St. Marys Wastewater Treatment Plant completed a Sludge Management Upgrade in 2010.  The 

upgrade included conversion of the existing extended aeration activated sludge type system to an 

anoxic/oxic biological nutrient removal system with integrated sludge management.  The system 

consists of the following: 

Raw Sewage Conveyance: 

Raw sewage typically flows by gravity throughout the system to the wastewater treatment plant. Where 

gravity flow is not possible due to elevation restrictions, raw sewage flows by gravity to each of the 

three pump stations that service the Town of St, Marys and from there is pumped to the wastewater 

treatment plant. The three pump stations are located as follows: 

 Emily Street Pump Station consisting of 2, 30 HP pumps controlled by floats with high level 

float alarm. 

 Robinson Street Pump Station consisting of 2, 7.5 HP pumps controlled by milltronics with high 

level float alarm and an emergency back-up generator. 

 Queen Street Pump Station consisting of 2, 10 HP pumps controlled by milltronics with high 

level float alarm and an emergency back-up generator. 

 

 

 

 

 

 

 

 

 

Inlet Works: 

Raw sewage flows from the collection system and the three pump stations into the wet well; raw 

sewage passes through automatic bar screens on route to the wet well. The raw sewage is then 

pumped through a grit tank and communitor. Grit is removed and conveyed into a bin that is sent to 

landfill for disposal. Raw sewage continues to flow by gravity to the process anoxic tanks. 

Anoxic Tanks: 

The Raw sewage is introduced to the anoxic tanks along with recirculated material from the process 

aeration tanks and the clarifier’s return activated sludge (RAS). Contents of each 2,359 m³ anoxic tank 

is continually mixed with a mechanical mixer. The anoxic and aeration tanks contain micro-organisms 

that degrade, organics, nitrogen, and phosphorus in the wastewater. 

 
Robinson Street Pumping Station 

Page 102 of 227



 

Wastewater Annual Summary Report 
Reporting Year - 2020 

 

5 | P a g e  
 

Aeration Tanks: 

Sewage enters through the inlet chamber, here flow is split off to three distribution chambers which 

feed the three 859 m³ aeration basins. The parallel operating aeration basins are each equipped with 

fine air bubble diffusers. Air introduced here in the waste stream promotes oxidizing the carbon and 

ammonia from the raw sewage.  In 2015 a 150 HP turbo blower was installed to provide a minimum 

of 2,506 m³ of air/hour replacing one of the centrifugal blowers.  

 

 

 
Neuros Blower  Aeration Tank 

 

Secondary Clarifiers: 

Sewage is split amongst four centre feed round clarifiers, two larger 802 m³ clarifiers and 2 smaller 

268 m³ clarifiers.  Return activated sludge (RAS) collected from clarifiers can be transferred to the 

anoxic tanks or to waste activated equalization tanks. Waste activated equalization tanks are holding 

tanks utilized for the sludge thickening process. 

 

 

 

 

 

 

 

 

 

 
Secondary Clarifier 

Page 103 of 227



 

Wastewater Annual Summary Report 
Reporting Year - 2020 

 

6 | P a g e  
 

Disinfection and Discharge: 

Effluent passes through two ultraviolet lamp arrays containing a total of 112 lamps.  A sodium 

hypochlorite liquid feed system is provided for backup chlorination in the event of UV failure. Final 

effluent is discharged via pipe to the outfall on the bank of the Thames River. 

Biosolids Handling 

Waste activated sludge (WAS) is pumped from the two 230 m³ WASEQ tanks (waste activated sludge 

equalization), equipped with course air diffusion, into a flocculation tank for polymer addition and then 

into a rotary drum thickener for dewatering. The thickened waste activated sludge (TWAS) is pumped 

into one of the two sludge storage tanks that were previously used as digesters.  Supernatant is taken 

off the top of the storage tanks to thicken the sludge. Sludge from these storage tanks is then dosed 

with polymer and processed through a dewatering centrifuge. The dewatered sludge produced by the 

centrifuge is pumped to the Lystek reactor to compete the Lystek process. Biosolids are mixed with 

potassium hydroxide in the heated mixing tank and processed.  

Product from the mixing tank is pumped to a mixed storage tank equipped with an activated carbon 

odour control system. Biosolids are loaded from an overhead loading dock into a tanker for approved 

disposal.  The loading area is equipped with curbing and is graded to catch basins tied into the process. 

 

 

 
Lystek Process    Lystek Chemical Feed System 

Phosphorus Removal: 

One phosphorus removal system capable of processing internal recycle streams consisting of one 

polymerized aluminum sulphate feed system consisting of two chemical feed pumps discharging into 

the channel of the outlet of the aeration tanks. 

Standby Power 

The wastewater treatment plant has an automatic standby generator which will operate the plants 

essential components when a utility power failure occurs. 

  

Page 104 of 227



 

Wastewater Annual Summary Report 
Reporting Year - 2020 

 

7 | P a g e  
 

      

2.0 SUMMARY OF MONITORING DATA 

The St. Marys Wastewater Treatment Plant was monitored as per the Environmental Compliance 

Approval #4934-AH9S98 issued February 24, 2017.   

 

Detailed monitoring data is supplied in Appendix A.   

2.1 Wastewater Monitoring 

A raw wastewater composite sample is collected weekly and tested for BOD5, total suspended solids, 

total phosphorus, total ammonia nitrogen, alkalinity and total kjeldahl nitrogen. Dissolved oxygen, pH 

and temperature are monitored daily Monday to Friday. The plant was designed based on typical raw 

water characteristics.   

A plant effluent composite sample is collected weekly and tested for CBOD5, total suspended solids, 

total phosphorus and total ammonia nitrogen.  A grab sample is collected weekly and tested for E. coli. 

Unionized ammonia is calculated weekly. Test parameters specified in the ECA were analyzed by SGS 

Lakefield; SGS Lakefield is an accredited laboratory in Ontario. In-house tests are conducted by 

competent licensed operators using approved standard methods; data generated from these tests are 

used to determine treatment efficiency while maintaining process control and compliance. In-house 

pH, temperature and dissolved oxygen monitoring are required daily by the facility ECA. Phosphorus, 

ammonia, total suspended solids and settling tests are completed to help operators adjust processes 

to strive to meet the effluent objectives and limits.  

To ensure “the effluent from the works is free from floating and settleable solids and does not contain 

oil or any other substance in amounts sufficient to create a visible film or sheen or foam or 

discolouration on the receiving waters” Stated in the ECA 4934-AH9598, staff visually inspect the 

process tanks on a daily basis to ensure this is being met.  In the event that a high foam situation in 

the aeration tank is identified a vacuum truck is called in to clean the tanks to prevent any solids from 

entering the receiving streams.                                   

Refer to Appendix A for more detailed monthly results.     

The last Ministry of Environment, Conservation and Parks Inspection occurred on November 29, 

2017; no non compliance issues were identified at that time. 

There were no non-compliance issues identified for this reporting period.

Page 105 of 227



 

Wastewater Annual Summary Report 
Reporting Year - 2020 

 

8 | P a g e  
 

The total raw sewage flow treated at the plant was 1,506,120 m³. The 2020 annual average daily flow 

of raw wastewater into the treatment plant was 4,112.89 m³/d; this represents 73.9% of the design 

capacity of 5,560 m3/d. The maximum 2020 daily flow of 17,885 m3 was recorded on Jan 12, 2020.      

There was one peak flow rate exceedance in 2020 which occurred on January 12, 2020; high flow was 

related to heavy rain and snow melt.  This resulted in some operational challenges however, 

compliance was maintained and bypass/overflows were not experienced.    

There were 28 days where the plant’s rated capacity of 5,560 m³/day was exceeded; all daily rated 

capacity exceedances were related to weather conditions. The daily rated capacity was exceeded in 

January, March, April, and December of 2020. Design rated capacity compliance is an annual 

calculation; annual average rated capacity was compliant. 

The Stratford weather station recorded a total of 565 mm of rain in 2020; 750.2 mm of rain was 

recorded in 2019. The Stratford weather station recorded 131.1 cm of snowfall in 2020; 159.5 cm of 

snowfall was recorded in 2019.  

 

 

 

 

 

 

 

 

 

Page 106 of 227